
说  明   PREFACE 
 

  该型（系列）两轮摩托车是我公司综合国际、国内同类车型的特点、优点开发而成的一种新车型。外观设计新颖大方，不

落俗套。该车骑乘舒适安全，既是人们理想的运输工具，也是休闲的好伴侣。 

《该型（系列）摩托车零部件图册》是我公司为了方便用户精心编制而成，该图册为车体部分，如：简图、名称、数量等信

息，用户订购零件时请参考，本图册为车体部分若有与实车不符，以实车为准。 

《该型（系列）摩托车零部件图册》的版权属于力帆实业（集团）有限公司，任何团体和个人不得非法翻印或复制。如有更

改，恕不通知。 

注：凡是不注日期的引用文件，其最新版本适用于本零部件图册. 

 
    Combined with all the speciality and advantages of the same models at home and abroad, this motorcycle is one of the lately 
motorcycles developed by our Co. The popular and fashional shape makes it ideal for safe transportation as well as satisfactory 
relaxation. 
    For the sake of customers’ convenience, we carefully compile the PARTS CATALOGUE MOTORCYCLE. Users can easily grasp 
characteristics of the illustrations, names, quantities, etc. in the catalogue. Please refer to this book when you order the parts. If any 
differences from the actual motorcycle status, please do as the real. 
    The copyright of this catalogue belongs to Lifan Industry (Group) Co., Ltd., any group or individual is forbidden to reprint or 
copy any item from it. The catalogue is subject to change without notice.  
    NOTE: The part, which is labelled with applicable document free of date, is subject to the latest standard 
 
 
 

                                              力帆实业（集团）有限公司 
                                              Lifan Industry (Group) Co., Ltd. 

                                              二 OO 六年六月( June, 2006 ) 



车  体  部  分  目  录 

 INDEX TO FRAME BODY GROUP 
F-1   消声器组件 ………………………………………………………………………………………………………………………………1 

      SILENCER ASSY 

F-2   空滤器 ……………………………………………………………………………………………………………………………………2 

      AIRFILTER 

F-3   方向把 ……………………………………………………………………………………………………………………………………3 

      STEERING BAR 

F-4   转向装置 …………………………………………………………………………………………………………………………………5 

      STEERING DEVICE 

F-5   前挡泥板、后挡泥板、尾灯、后转向灯 ………………………………………………………………………………………………8 

      FRONT AND REAR FENDER、TAIL LIGHT AND REAR FLASHER 

F-6   前轮 ………………………………………………………………………………………………………………………………………10 

      FRONT WHEEL 

F-7   后轮 ………………………………………………………………………………………………………………………………………12 

      REAR WHEEL 

F-8   后轮叉、后减震器、链盒 ………………………………………………………………………………………………………………16 

      REAR WHEEL FORK、REAR SHOCK ABSORBER、CHAIN BOX 



F-9   制动踏板、停车架、搁脚 ………………………………………………………………………………………………………………18 

      BRAKE PEDAL、STAND、FOOTREST 

F-10  油箱 ………………………………………………………………………………………………………………………………………20 

      FUEL TANK 

F-11  主座垫、副座垫、载物架 ………………………………………………………………………………………………………………21 

      MAIN SEAT、TANDEM SEAT、LUGGAGE CARRIER 

F-12  车架、工具袋、台面板、中货架 ………………………………………………………………………………………………………22 

      FRAME、TOOL KIT、SHIELD、MIDDLE LUGGAGE CARRIER 

F-13  前照灯、前转向灯 ………………………………………………………………………………………………………………………23 

      HEADLIGHT、FRONT FLASHER 

F-14  车速里程表 ………………………………………………………………………………………………………………………………25 

      SPEEDOMETER  

F-15  电气设备 …………………………………………………………………………………………………………………………………26 

      ELECTRICAL APPLIANCE 

F-16  前照灯总成 仪表总成Ⅱ ………………………………………………………………………………………………………………27 

HEADLIGHT ASSY &METER ASSYⅡ 

 



F-1 消声器组件  SILENCER ASSY 

                              

序 号 
S/N 

零 部 件 代 号 
Part No. 零 部 件 名 称 Description 数 量 

Quantity
备  注 
Remark 

1 
2 
3 
4 
5 
6 
7 
8 
9 

GB818-85 
GB97·2-85 
GB93-87 
730401 
730703 
730701 
740000 
750000 
730601 

螺钉 M5×8 

垫圈 5 

垫圈 5 

排气管护罩 

垫圈 

密封垫 

排气管组件 

排气消声器组件 

橡胶垫 

Screw M5×8 
Washer5 
Washer5 
Exhaust pipe protector 
Washer 
Silencer washer 
Exhaust pipe assy 
Silencer assy 
Rubber stopper 

2 
2 
2 
1 
2 
1 
1 
1 
1 

 

--1-- 



F-2 空滤器  AIRFILTER 

                            

序 号 
S/N 

零 部 件 代 号 
Part No. 零 部 件 名 称 Description 数 量 

Quantity
备  注 
Remark 

1 
2 
3 
4 
5 
6 
7 
8 
9 
10 
11 
12 

710000 
710001 
710601 
710501 
710502 
710701 
710602 
710503 
710702 
710703 
710603 
GB845-85 

空气滤清器 

钢丝夹 

连接管 

滤清器盒 

支承条 

滤气体 

密封条 

滤清盒盖 

减震泡沫块 1 

减震泡沫块 2 

进气管 

自攻螺钉 JST4.8×32-C-H 

Air filter 
Clip 
Connecting pipe 
Air filter case 
Supporting strap 
Cartridge 
Sealing strap 
Air filter cover 
Foam pad 1 
Foam pad 2 
Air intake pipe 
Tap screw JST4.8×32-C-H 

1 
1 
1 
1 
1 
1 
1 
1 
2 
2 
1 
2 

 

--2-- 



F-3 方向把  STEERING BAR 

                             
序 号 
S/N 

零 部 件 代 号 
Part No. 零 部 件 名 称 Description 数 量 

Quantity
备  注 
Remark 

1 
2 
3 
4 
5 
6 
7 
8 
9 
10 
11 
12 
13 
14 
15 

510000 
06A-7 
GB93-87 
60A-3 
50Q-10 
GB6170-86 
100601 
560000 
50Q-10 
GB97·1-85 
GB818-85 
GB5784-86 
GB97·1-85 
300201 
300202 

左后视镜 

螺栓 

垫圈 5 

左手柄 

左手把上座 

螺母 M5 

左手把 

左开关 

手把下座 

垫圈 5-140HV 

螺钉 M5×25 

螺栓 M6×55 

垫圈 6-140HV 

车把卡子 

车把卡座 

Rear left view mirror 
Bolt 
Washer 5 
Left hand grip 
Left handle bar upper seat 
Nut M5 
Left handle bar 
Left switch 
Handle bar lower seat 
Washer 5-140HV 
Screw M5×25 
Bolt M6×55 
Washer 6-140HV 
Handle bar clip 
Handle bar clip seat 

1 
2 
2 
1 
1 
2 
1 
1 
2 
4 
4 
4 
4 
2 
2 

 

--3-- 



F-3 方向把  STEERING BAR 

                                

序 号 
S/N 

零 部 件 代 号 
Part No. 零 部 件 名 称 Description 数 量 

Quantity
备  注 
Remark 

16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30 

300501 
100001 
50Q-10 
520000 
50Q-10 
570000 
100501 
100602 
210000 
220000 
220001 
220002 
220003 
240000 
240601 

电缆箍带 

手把管 

右手把上座 

右后视镜 

右手柄 

右开关 

加油器套 

右手把 

油门拉索 

前刹拉索 

回拉弹簧 

销柱 

专用螺母 M6 

离合器拉索 

橡胶套 

Cable band 
Handle bar tube 
Right handle bar uper seat 
Rear right view mirror 
Right hand grip 
Right switch 
Type a oiler 
Right handle bar 
Throttle cable 
Front brake cable 
Reset spring 
Pin 
Special nut M6 
Clutch cable 
Rubber sleeve 

1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 

 

--4-- 



F-4 转向装置  STEERING DEVICE 

                              

序 号 
S/N 

零 部 件 代 号 
Part No. 零 部 件 名 称 Description 数 量 

Quantity
备  注 
Remark 

1 
2 
3 
4 
5 
6 
7 
8 
9 
10 
11 
12 
13 
14 
15 

50Q-10 
200401 
200601 
200403 
GB97·1-85 
GB5783-86 
200001 
200404 
200002 
300002 
GB308-89 
300001 
300003 
GB823-88 
GB93-87 

转向座部件 

前大灯左支架 

橡胶垫圈 

上连接板 

垫圈 12-140HV 

螺栓 M10×20 

盖形螺母 M22 

垫圈 22 

转向螺母 M22 

上轴承座圈 

钢球环 

轴承座圈 

下轴承座圈 

螺钉 M6×12 

垫圈 6 

Steering seat unit 
Headlight left bracket 
Rubber washer 
Upper connecting plate 
Washer 12-140HV 
Bolt M10×20 
Nut M22 
Washer 22 
Steering nut M22 
Upper bearing race 
Ball ring 
Bearing ring 
Lower bearing ring 
Screw M6×12 
Washer 6 

1 
1 
2 
1 
2 
2 
1 
1 
1 
1 
2 
2 
1 
2 
2 

 

--5-- 



F-4 转向装置  STEERING DEVICE 

                                

序 号 
S/N 

零 部 件 代 号 
Part No. 零 部 件 名 称 Description 数 量 

Quantity
备  注 
Remark 

16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30 

410000 
GB93-87 
GB5783-86 
200402 
512000 
511401 
511000 
200406 
200407 
GB96-85 
GB5783-86 
510402 
GB96-85 
GB93-87 
GB5783-86 

转向锁 

垫圈 10 

螺栓 M8×32 

前大灯右支架 

前右减震器 

防尘保护套筒（右） 

前左减震器 

大灯支架下盖 

喇叭支架 

垫圈 6 

螺栓 M6×16 

压线夹 

平垫圈 8 

弹垫 8 

螺栓 M8×16 

Steering lock 
Washer 10 
Bolt M8×32 
Headlight right bracket 
Front right shock absorber 
Front fork dust hood(R) 
Front left shock absorber 
Head light bracket lower cover 
Horn bracket 
Washer 6 
Bolt M6×16 
Wire clamp 
Plate washer 8 
Spring washer 8 
Bolt M8×16 

1 
2 
2 
1 
1 
1 
1 
2 
1 
1 
1 
1 
1 
1 
1 

 

--6-- 



F-4 转向装置  STEERING DEVICE 

                               

序 号 
S/N 

零 部 件 代 号 
Part No. 零 部 件 名 称 Description 数 量 

Quantity
备  注 
Remark 

31 
32 
33 
34 
35 
36 

50Q-10 
50Q-10 
200405 
512401 
300502 
GB6170-86 

右导向装饰筒 

左导向装饰筒 

垫圈 24 

防尘保护筒（左） 

侧光片 

螺母 M6 

Right guide decorative tube 
Left guide decorative tube 
Washer 24 
Front fork dust hood(L) 
Side reflector 
Nut M6 

1 
1 
1 
1 
2 
2 

 

--7-- 



F-5 前挡泥板、后挡泥板、尾灯、后转向灯   
     FRONT AND REAR FENDER、TAIL LIGHT AND REAR FLASHER 

                                 

序 号 
S/N 

零 部 件 代 号 
Part No. 零 部 件 名 称 Description 数 量 

Quantity
备  注 
Remark 

1 
2 
3 
4 
5 
6 
7 
8 
9 
10 
11 
12 
13 
14 
15 

300401 
300402 
GB97-1-85 
GB93·1-85 
GB5783-86 
GB5783-86 
GB96-86 
300601 
GB819-85 
642000 
GB5783-86 
GB96-86 
300005 
300602 
GB6170 

前挡泥板 

后挡泥板 

平垫圈 6-14HV 

弹性垫圈 6-140HV 

螺栓 M6×12 

螺栓 M6×10 

垫圈 6 

胶圈 6 

沉头螺钉 M6×16 

后右转向灯 

螺栓 M6×25 

平垫圈 6 

衬套 8×10 

胶圈 8 

螺母 M6 

Front fender 
Rear fender 
Plate washer 6-14HV 
Spring washer 6-140HV 
Bolt M6×16 
Bolt M6×20 
Plate washer 6 
Rubber washer 6 
Screw M 6×16 
Rear flasher  
Bolt M6×25 
Plate washer 6 
Bushing8×10 
Rubber washer 
Nut M6 

1 
1 
4 
4 
4 
2 
2 
2 
2 
1 
2 
2 
2 
2 
2 

 

--8-- 



F-5 前挡泥板、后挡泥板、尾灯、后转向灯   
     FRONT AND REAR FENDER、TAIL LIGHT AND REAR FLASHER 

                                

序 号 
S/N 

零 部 件 代 号 
Part No. 零 部 件 名 称 Description 数 量 

Quantity
备  注 
Remark 

16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 

GB93-87 
GB96-85 
300603 
GB5783-86 
GB9074 
630401 
630502 
633000 
630501 
GB845-85 
300004 
641000 

弹垫 6 

平垫 6 

尾灯支架胶圈 

螺栓 M6×16 

自攻螺钉 ST5×12 

尾灯支体 

尾灯灯体 

灯炮 6V10W/15W 

尾灯灯罩 

自攻螺钉 ST4.2×35 

衬套 6×10 

后左转向灯 

Spring washer 6 
Plate washer 6 
Rubber ring  
Bolt M6×16 
Tap screw ST5×12 
Tail light bracket 
Tail light holder 
Bulb 6V10W/15W 
Tail light lens 
Tap screw ST4.2×35 
Bushing 6×10 
Left flasher 

2 
4 
1 
2 
2 
1 
1 
1 
1 
2 
2 
1 

 

--9-- 



F-6 前轮  FRONT WHEEL 

                             

序 号 
S/N 

零 部 件 代 号 
Part No. 零 部 件 名 称 Description 数 量 

Quantity
备  注 
Remark 

1 
2 
3 
4 
5 
6 
7 
8 
9 
10 
11 
12 
13 
14 
15 

810000 
300006 
GB97·1-86 
300007 
310001 
GB278-82 
810001 
810601 
810602 
810603 
50Q-4·21-8 
50Q-4·21-3A 
810201 
810401 
80.14-32 

前轮总成 

前轮轴 

垫圈 10 

前轮轴衬套 

计速齿轮 

滚动轴承 60300 

前轮衬套组合 

轮辋垫带 

内胎 

硬边外胎 

外侧辐条 

内侧辐条 

前轮毂 

轮辋 

前轮辐条螺母 

Front wheel assy 
Front wheel axle 
Washer 10 
Front wheel axle bushing 
Speedometer gear 
Bearing 60300 
Front wheel bushing unit 
Rin bund 
Tyre tube 
Tyre casing 
Outside spoke 
Inside spoke 
Front wheel hub 
Rim 
Front wheel spoke nut 

1 
1 
2 
1 
1 
2 
1 
1 
1 
1 
18 
18 
1 
1 
36 

 

--10-- 



F-6 前轮  FRONT WHEEL 

                              

序 号 
S/N 

零 部 件 代 号 
Part No. 零 部 件 名 称 Description 数 量 

Quantity
备  注 
Remark 

16 
17 
18 
19 
20 
21 
22 
23 
24 
25 

310000 
312000 
310001 
310201 
GB5783-86 
310401 
310003 
310002 
GB6187-86 
310004 

前制动器 

制动蹄组合 

拉簧 

前轮制动盖组合 

螺栓 M6×25 

后制动臂 

螺母 M6 

前制动器凸轮轴 

螺母 M10×1.25 

扭簧 

Front brake 
Brake shoe unit 
Tension spring 
Front brake cover unit 
Bolt M6×25 
Rear brake arm 
Nut M6 
Front brake cam shaft 
Nut M10×1.25 
Torsion spring 

1 
2 
2 
1 
1 
1 
1 
1 
1 
1 

 

--11-- 



F-7 后轮  REAR WHEEL 

                              

序 号 
S/N 

零 部 件 代 号 
Part No. 零 部 件 名 称 Description 数 量 

Quantity
备  注 
Remark 

1 
2 
3 
4 
5 
6 
7 
8 
9 
10 
11 
12 
13 
14 
15 

300008 
300701 
80-2·00-7 
GB97·1-85 
GB93-87 
GB6170-86 
320000 
GB6170-86 
320401 
GB5783-86 
320402 
320201 
320001 
320701 
320002 

后轮轴 

链条右张紧螺杆 

后轮轴衬套 

垫圈 6-140HV 

垫圈 6 

螺母 M6 

后制动器 

螺母 M6 

后制动凸轮臂 

螺栓 M6×30 

指示片 

后制动盖 

凸轮轴 

制动蹄组合 

拉簧 

Rear wheel axle 
Right chain tension screw rod 
Front wheel axle Bushing 
Washer 6-140HV 
Washer 6 
Nut M6 
Rear brake 
Nut M6 
Rear brake cam shaft 
Bolt M6×30 
Indicator plate 
Rear brake cover 
Cam shaft 
Brake shoe unit 
Tension spring 

1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
2 
2 

 

--12-- 



F-7 后轮  REAR WHEEL 

                            

序 号 
S/N 

零 部 件 代 号 
Part No. 零 部 件 名 称 Description 数 量 

Quantity
备  注 
Remark 

16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30 

GB279-79 
80·14-13 
300011 
GB31.1-86 
820601 
820602 
820401 
820603 
80·14-32 
80·14-31 
80·14-41 
820201 
GB279-79 
820604 
80·14-11 

滚动轴承 60301 

后轮主支承圈 

衬套 

专用螺栓 M8×30 

后轮外胎 

后轮内胎 

后轮辋 

轮辋垫带 

后轮辐条螺母 

后轮内侧辐条 

后轮外侧辐条 

后轮毂 

滚动轴承 60301 

0 型密封圈 

减震块 

Rolling bearing 60301 
Main spacer of the rear wheel 
Bushing 
Special bolt M8×30 
Rear wheel tyre casing 
Rear wheel tyre tube 
Rim of the rear wheel 
Rim band 
Rear wheel spoke nut 
Inside apoke of the rear wheel 
Outside spoke of the rear wheel 
Rear wheel hub 
Rolling bearing60301 
O-ring 
Damper 

1 
1 
1 
1 
1 
1 
1 
1 
36 
18 
18 
1 
1 
1 
4 

 

--13-- 



F-7 后轮  REAR WHEEL 

                            

序 号 
S/N 

零 部 件 代 号 
Part No. 零 部 件 名 称 Description 数 量 

Quantity
备  注 
Remark 

31 
32 
33 
34 
35 
36 
37 
38 
39 
40 
41 
42 
43 
44 
45 

GB6170-86 
910201 
910001 
910401 
GB5783-86 
GB6170-86 
GB93-87 
GB97·1-85 
GB6187-86 
GB6173-86 
300702 
300012 
910501 
GB278-82 
300010 

螺母 M8 

联轴器 

后链轮 

止动片 

螺栓 M8×35 

螺母 M6 

垫圈 6 

垫圈 6-140HV 

螺母 M12×1.25 

螺母 M17×1 

链条左张紧螺杆 

后轮衬套 

油封 

滚动轴承 60203 

链轮轴 

Nut M8 
Connector 
Rear wheel sprocket 
Locking washer 
BoltM8×35 
Nut M6 
Washer 6 
Washer 6-140HV 
Nut M12×1.25 
Nut M17×1 
Left chain tension screwrod 
Rear wheel bushing 
Oil seal 
Rolling bearing 60203 
Spnocket shaft 

4 
1 
1 
2 
4 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 

 

--14-- 



F-7 后轮  REAR WHEEL 

                            

序 号 
S/N 

零 部 件 代 号 
Part No. 零 部 件 名 称 Description 数 量 

Quantity
备  注 
Remark 

46 
47 
48 

 
GB/T14212-93 
820000 

链条接头 

链条 08MA×98 

后轮总成 

Joint of the chain 
Sprocket 08MA×98 
Rear wheel assy 

1 
1 
1 

 

--15-- 



F-8 后轮叉、后减震器、链盒   

     REAR WHEEL FORK、REAR SHOCK ABSORBER、CHAIN BOX 

                            

序 号 
S/N 

零 部 件 代 号 
Part No. 零 部 件 名 称 Description 数 量 

Quantity
备  注 
Remark 

1 
2 
3 
4 
5 
6 
7 
8 
9 
10 
11 
12 
13 
14 
15 

GB6187·86 
GB96-85 
610000 
610001 
610401 
GB97·1-85 
GB6170-86 
610402 
610501 
GB91-86 
610002 
610003 
300013 
GB823-88 
GB97·1-85 

螺母 M10×1.25 

垫圈 10-140HV 

后轮叉总成 

衬套 

拉板 

垫圈 8 

螺母 M8 

垫圈 

后搁脚套 

开口销 2×16 

后搁脚架轴 

销轴 

后臂轴 

螺钉 M6×8 

垫圈 6-140HV 

Nut M10×1.25 
Washer 10-140HV 
Rear wheel fork assy 
Bushing 
Tension plate 
Washer 8 
Nut M8 
Washer 
Rear footrest rubber tread 
Split pin 2×16 
Rear footrest axle 
Pin 
Rear arm axle 
Screw M6×8 
Washer 6 

1 
6 
1 
2 
1 
1 
1 
2 
2 
3 
2 
2 
1 
3 
4 

 

--16-- 



F-8 后轮叉、后减震器、链盒   

     REAR WHEEL FORK、REAR SHOCK ABSORBER、CHAIN BOX 

                          

序 号 
S/N 

零 部 件 代 号 
Part No. 零 部 件 名 称 Description 数 量 

Quantity
备  注 
Remark 

16 
17 
18 
19 
20 
21 
22 
23 
24 

GB823-88 
GB97·1-85 
520000 
GB923-88 
GB923-88 
920501 
920000 
50Q-10·00-27 
50Q-10 

螺钉 M6×10 

垫圈 10-140HV 

后震器 

盖形螺母 M10×1.25 

盖形螺母 M10×1.25 

视孔盖 

链盒 

厂牌标志 

弹簧 

Screw M6×10 
Washer 10-140HV 
Rear shock absorber 
Nut M10×1.25 
Nut M10×1.25 
Hole corer 
Chain box 
Manufacturer marking 
Spring 

1 
4 
2 
2 
2 
1 
1 
1 
1 

 

--17-- 



F-9 制动踏板、停车架、搁脚   

     BRAKE PEDAL、STAND、FOOTREST 

                              

序 号 
S/N 

零 部 件 代 号 
Part No. 零 部 件 名 称 Description 数 量 

Quantity
备  注 
Remark 

1 
2 
3 
4 
5 
6 
7 
8 
9 
10 
11 
12 
13 
14 
15 

300014 
GB896-86 
300015 
530000 
GB97·1-85 
GB91-86 
300019 
300018 
300017 
300016 
300020 
300021 
300022 
630000 
50Q-10 

制动踏板 

垫圈 17 

制动灯开关拉簧 

制动灯开关组件 

垫圈 6 

销 2×12 

专用螺用 

销 

弹簧 

制动拉杆 

制动踏板拉簧 

停车架拉簧 

停车架轴 

停车架 

搁脚架组合 

Brake pedal 
Washer 17 
Brake light switch tension spring 
Brake light switch 
Washer 6 
Pin 2×12 
Special nut 
Pin 
Spring 
Brake pull rod 
Brake pedal tension spring 
Stand tension spring 
Stand shaft 
Stand 
Footrest assy 

1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 

 

--18-- 



F-9 制动踏板、停车架、搁脚   

     BRAKE PEDAL、STAND、FOOTREST 

                             

序 号 
S/N 

零 部 件 代 号 
Part No. 零 部 件 名 称 Description 数 量 

Quantity
备  注 
Remark 

16 
17 
18 
19 
20 
21 
22 
23 
24 
25 

GB5783-86 
650001 
GB6170-86 
GB93-87 
GB97·1-85 
650002 
GB5783-86 
650000 
650601 
GB91-86 

螺栓 10×15 

侧支脚 

螺母 M10 

垫圈 8 

垫圈 8-140HV 

弹簧 

螺栓 M8×20 

搁脚杆组合 

前搁脚橡胶套 

销 2.5×30 

Bolt 10×15 
Side stand 
Nut M10 
Washer 8 
Washer 8-140HV 
Spring 
Bolt M8×20 
Footrest rod unit 
Front footrest rubber tread 
Pin 2.5×30 

1 
1 
1 
4 
4 
1 
4 
1 
2 
1 

 

--19-- 



F-10 油箱  FUEL TANK 

                              

序 号 
S/N 

零 部 件 代 号 
Part No. 零 部 件 名 称 Description 数 量 

Quantity
备  注 
Remark 

1 
2 
3 
4 
5 
6 
7 
8 
9 
10 
11 
12 
13 

310601 
310001 
420000 
310002 
00-19 
13-01 
GB5783-86 
GB96-85 
310602 
13-4 
330000 
301501 
301502 

油箱缓冲套 

箱带夹 

油箱锁 

油箱带 

型号标志 

油箱焊接 

螺栓 M6×25 

垫圈 6-140HV 

软垫 

垫圈 

油箱开关 

油箱左标志 

油箱右标志 

Buffer sleeve 
Strap clip 
Fuel tank lock 
Fuel tank Strap 
Model marking 
Fuel tank weldment 
Bolt M6×25 
Washer 6-140HV 
Soft washer 
Washer 
Fuel tank switch 
Left sticker 
Right sticker 

1 
2 
1 
2 
1 
1 
2 
2 
2 
2 
1 
1 
1 

 

--20-- 



F-11 主座垫、副座垫、载物架 
     MAIN SEAT、TANDEM SEAT、LUGGAGE CARRIER 

                           

序 号 
S/N 

零 部 件 代 号 
Part No. 零 部 件 名 称 Description 数 量 

Quantity
备  注 
Remark 

1 
2 
3 
4 
5 
6 
7 
8 
9 
10 
11 
12 
13 
14 
15 

GB818-85 
GB93-87 
GB923-88 
GB97·1-85 
GB6170-86 
11 
14 
12 
GB5783-86 
GB93-87 
GB6170-86 
11-3 
11-5 
00-7 
GB96-86 

螺钉 M6×16 

垫圈 6 

盖形螺母 M10×1.25 

垫圈 8-140HV 

螺母 M8 

主座垫 

载物架 

副座垫 

螺栓 M8×20 

垫圈 8 

螺母 M6 

减震吸盘 

铰链座 

座垫安装螺栓 

垫圈 10-140HV 

Screw M6×16 
Washer 6 
Nut M10×1.25 
Washer 8-140HV 
Nut M8 
Main seat 
Luggage carrier 
Tandem seat 
Bolt M8×20 
Washer 8 
Nut M6 
Damper 
Link seat 
Bolt 
Washer 10-140HV 

2 
1 
2 
3 
1 
1 
1 
1 
1 
3 
1 
2 
1 
1 
4 

 

--21-- 



F-12 车架、工具袋、台面板、中货架 
     FRAME、TOOL KIT、SHIELD、MIDDLE LUGGAGE CARRIER 

                             

序 号 
S/N 

零 部 件 代 号 
Part No. 零 部 件 名 称 Description 数 量 

Quantity
备  注 
Remark 

1 
2 
3 
4 
5 
6 
7 
8 
9 
10 
11 
12 
13 
14 

00-14 
80-2 
10-9 
100000 
GB96-85 
GB818-85 
00-15 
740000 
00-18 
710000 
GB5783-86 
100403 
Q/JR221-2003 
GB12618-90 

右台面板 

随车工具 

座垫锁定块 

车架管 

垫圈 6-140HV 

螺钉 M6×18 

左台面板 

稳压调压器 

警告标志 

中货架 

螺栓 M6×16 

电瓶压夹 

标牌 

轴心铆钉 

Right cover plate 
Tool kit 
Lock block 
Frame tube 
Washer 6-140HV 
Screw M6×18 
Left cover plate 
Voltage regulator 
Warning mark 
Middle luggage carrier 
Bolt M6×16 
Battery wire clamp 
Lable 
Rivet 

1 
1 
1 
1 
5 
4 
1 
1 
1 
1 
1 
1 
1 
2 

 

--22-- 



F-13 前照灯、前转向灯 HEADLIGHT、FRONT FLASHER 

                               
序 号 
S/N 

零 部 件 代 号 
Part No. 零 部 件 名 称 Description 数 量 

Quantity
备  注 
Remark 

1 
2 
3 
4 
5 
6 
7 
8 
9 
10 
11 
12 
13 
14 
15 

610000 
GB818-85 
610410 
610701 
60-58-2 
610702 
GB5948-1998 
610402 
60·58-5 
610601 
610501 
GB97·1-85 
GB5783-86 
60·58-04 
GB888-23 

前照灯 

带垫圈螺钉 M5×16 

框架 

透光镜 

减震环 

前灯部件 

灯泡(6V25/25W) 

灯头 

卡簧 

橡胶罩 

外壳部件 

垫圈 8-140HV 

螺栓 M8×25 

标志灯头部件 

灯泡 QT6-5(6V5W) 

Headight 
Bolt(w/washer) M5×16 
Rim 
Lens 
Damper 
Headlight assy 
Buib (6V25/25W) 
Headight socker 
Clip 
Rubber cap 
Headlight body 
Washer 8-140HV 
Bolt M8×25 
Socket 
Bulb QT6-5(6V5W) 

1 
2 
1 
1 
1 
1 
1 
1 
1 
1 
1 
2 
2 
2 
1 

 

--23-- 



F-13 前照灯、前转向灯 HEADLIGT、FRONT FLASHER 

                        
序 号 
S/N 

零 部 件 代 号 
Part No. 零 部 件 名 称 Description 数 量 

Quantity
备  注 
Remark 

16 
17 
18 
19 
20 
21 
22 
23 
24 

610403 
622000 
621000 
622501 
Q/JRYP41-85 
58-1A 
GB819-85 
GB818-85 
GB93-87 

固定卡 

前右转向灯 

前左转向灯 

灯体 

灯泡 6V8W 

灯罩 

自攻螺钉 2.8×30 

沉头螺钉 M6×16 

垫圈 8 

Clip 
Front right flasher 
Front left flasher 
Holder 
Bulb 6V8W 
Lens 
Tap screw 2.8×30 
Screw M6×16 
Washer 8 

2 
1 
1 
1 
1 
2 
4 
2 
2 

 

 

--24-- 



F-14 车速里程表  SPEEDOMETER 

                               
序 号 
S/N 

零 部 件 代 号 
Part No. 零 部 件 名 称 Description 数 量 

Quantity
备  注 
Remark 

1 
2 
3 
4 
5 
6 
7 
8 
9 
10 

260000 
410000 
50Q-10 
300024 
50Q-2·00-16 
GB96-85 
GB6170-86 
510000 
80·1707-22 
GB845-85 

软轴 

车速里程表 

仪表托架组合 

仪表托架 

减震垫 

垫圈 6-140HV 

螺母 M6 

总开关体组合 

速度指示计灯泡 

自功螺钉 M4×16 

Flexible shaft 
Speedometer 
Meter bracket assy 
Meter bracket 
Damping pad 
Washer 6-140HV 
Nut M6 
Main switch pilot lamp assy 
Speedometer bulb 
Screw M4×16 

1 
1 
1 
1 
2 
2 
2 
1 
1 
1 

 

--25-- 



F-15 电气设备  ELECTRICAL APPLIANCE 

                             
序 号 
S/N 

零 部 件 代 号 
Part No. 零 部 件 名 称 Description 数 量 

Quantity
备  注 
Remark 

1 
2 
3 
4 
5 
6 
7 
8 
9 
10 
11 
12 
13 
14 

GB5783-86 
GB91·1-85 
GB93-87 
710000 
GB6170-86 
220000 
GB818-85 
210000 
320000 
50Q-2·00-06 
730000 
310000 
740000 
GB5783-86 

螺栓 M6×25 

垫圈 6-14HV 

垫圈 6 

喇叭 

螺母 M6 

点火线圈 

螺钉 M6×18 

可控硅触发器 

电缆 

电缆箍带 

闪光继电器 

电瓶 6V3A 

整流器 

螺栓 M6×10 

Bolt M6×25 
Washer 6-140HV 
Washer 6 
Horn 
Nut M6 
Lgnition coil 
Screw M6×18 
CDI unit 
Cable 
Cable band 
Acoustooptic device 
Battery 6V3A 
Rectifying adjuster 
Bolt M6×10 

1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 

 

--26-- 



F-16 前照灯总成 仪表总成Ⅱ HEADLIGHT ASSY &METER ASSYⅡ 

 

序 号 
S/N 

零 部 件 代 号 
Part No. 零 部 件 名 称 Description 数 量 

Quantity
备  注 
Remark 

1 
2 
3 
4 
5 
6 
7 
8 
9 
10 
11 
12 
13 
14 
15 

33100 
33150 
33131 
33132 
33111 
33115 
33141 
33120 
33140 
GB15766.1 
GB/T15766.3 
GB/T16674 
33117 
37100 
33160 

前照灯总成 

前照灯灯圈 

散光罩 

反光罩  

前照灯密封圈  

弹簧锁夹  

位置灯座胶圈  

前照灯灯座  

位置灯座  

前照灯灯泡 

位置灯泡 

螺栓 M5×12 

前照灯固定螺母 

里程表 

前照灯灯壳 

Headlight Assy. 
Headlight rim 
Lens 
Reflector 
Headlight gasket 
Circlip 
Damping pad 
Headlight socket 
Parking light socket 
Bulb, Headlight 
Bulb 
Bolt M5×12 
Fixing nut, headlight 
Odometer 
Headlight case 

1 
1 
1 
2 
2 
4 
1 
1 
1 
1 
1 
2 
2 
1 
1 

 

-- 27 -- 



F-16 前照灯总成  仪表总成Ⅱ HEADLIGHT ASSY &METER ASSYⅡ 

 

序 号 
S/N 

零 部 件 代 号 
Part No. 零 部 件 名 称 Description 数 量 

Quantity
备  注 
Remark 

16 
17 
18 
19 
20 
21 
22 

37930 
37200 
37910 
37311 
GB/T923 
GB/T97.1 
46700 

指示盒总成 
转速表 
仪表电缆  
仪表支架 
螺母 M6 
垫圈 6 
里程表软轴 

Indicator box Assy 
Tachometer 
Meter cable 
Meter stand 
Nut M6 
Washer 6 
Flexible cable, odometer 

1 
1 
1 
1 
4 
4 
1 

 

-- 28 -- 


	说明.doc
	 

	车体部分目录ok.doc
	F-1消声器组件1.doc
	Part No.
	Description
	Remark

	F-2空滤器2.doc
	Part No.
	Description
	Remark

	F-3方向把3.doc
	Part No.
	Description
	Remark

	F-3方向把4.doc
	Part No.
	Description
	Remark

	F-4转向装置5.doc
	Part No.
	Description
	Remark

	F-4转向装置6.doc
	Part No.
	Description
	Remark

	F-4转向装置7.doc
	Part No.
	Description
	Remark

	F-5前挡泥板、后挡泥板、尾灯、后转向灯8.doc
	Part No.
	Description
	Remark

	F-5前挡泥板、后挡泥板、尾灯、后转向灯9.doc
	Part No.
	Description
	Remark

	F-6前轮FRONT WHEEL10.doc
	Part No.
	Description
	Remark

	F-6前轮FRONT WHEEL11.doc
	Part No.
	Description
	Remark

	F-7后轮REAR WHEEL12.doc
	Part No.
	Description
	Remark

	F-7后轮REAR WHEEL13.doc
	Part No.
	Description
	Remark
	Rear wheel tyre tube 


	F-7后轮REAR WHEEL14.doc
	Part No.
	Description
	Remark

	F-7后轮REAR WHEEL15.doc
	Part No.
	Description
	Remark

	F-8后轮叉、后减震器、链盒16.doc
	Part No.
	Description
	Remark

	F-8后轮叉、后减震器、链盒17.doc
	Part No.
	Description
	Remark

	F-9制动踏板、停车架、搁脚18.doc
	Part No.
	Description
	Remark

	F-9制动踏板、停车架、搁脚19.doc
	Part No.
	Description
	Remark

	F-10油箱20.doc
	Part No.
	Description
	Remark

	F-11主座垫、副座垫、载物架21.doc
	Part No.
	Description
	Remark

	F-12车架、工具袋、台面板、中货架22.doc
	Part No.
	Description
	Remark

	F-13前照灯、前转向灯23.doc
	Part No.
	Description
	Remark

	F-13前照灯、前转向灯24.doc
	Part No.
	Description
	Remark

	F-14车速里程表25.doc
	Part No.
	Description
	Remark

	F-15电气设备26.doc
	Part No.
	Description
	Remark

	F-16 前照灯、仪表27.doc
	Part No.
	Description
	Remark

	F-16前照灯、仪表28.doc
	Part No.
	Description
	Remark


